
 

 

_________________________________________________________________________________________________ 

*Corresponding author e-mail: hamdy.elghetany@gmail.com ,(Hamdy El-Ghetany). 

Receive Date: 16 July 2020, Revise Date: 08 September 2020, Accept Date: 13 September 2020 

DOI: 10.21608/EJCHEM.2020.36073.2747 

©2020 National Information and Documentation Center (NIDOC) 
 

 

Egypt. J. Chem. Vol. 63, No. 10 pp. 4017 - 4027 (2020) 

 

                                                                                                                                                          

Integrated Solar Power System for Greenhouses Irrigation Using Treated 

Surface Mixed Water, Delta, Egypt 
[...]
 Crop Support  

It is made from the galvanized steel and used as a 

horizontal link between the side and inside stand 

columns, and it location is under the arch so that the 

distance between the crop support and the mid-point 

of the arch is 1.85 m and the distance between the crop 

support and the ground is 2.25 m, and the total height 

is 4.10 m and this is the optimum height for the 

greenhouse to maintain the plastic sheet from damage, 

and the greenhouse optimum ventilation. 

 Hang Crop Support    

It is used to carry the crop and it could be mono or dual 

hang crop support. The sherry tomato forms the 

highest loading level that may reach 40 - 50 

ton/greenhouse which mean 1:2 to each harvest based 

on tomato type and the feeding method. 

3.2.2 Services Roads  

The service roads were used in transportation inside 

the studied area showed in Fig. (2) as follow: 

a- Main horizontal middle way with 10 m width 

and 140 m length. 

b- Left and right horizontal sideways with 6 m 

width and 140 m length.  

c- Two main vertical ways with 6 m width and 

150 m length. 

d- North and south vertical side-ways with 4 m 

width and 150 m length  

4 PV water pumping system 

It is essential to calculate the adequate power rating for 

a photovoltaic system to meet the total required 

electricity load. Before designing the system, the daily 

average sun hour, amount of daily solar radiation 

falling on the horizontal surface, and the ambient 

temperature should be defined. The SWPS consists of 

the following components [21]: 

 

 PV module which converts solar energy into 

electricity to drive the pumps. 

 Inverter to covert DC power generated from the PV 

panel to AC to meet the load of the pumps. 

 Battery bank to drive the pumps shortage of solar 

radiation and charger controller to regulate and 

adapt battery charging (in case of using storage 

system). 

 Variable speed pump to be operated according to the 

variable solar energy input (in case of not use 

storage system). 

4.1 Design of solar water pumping system  

Some basic information should be known to develop 

the complete design process of the solar water 

pumping system as follows: 

1. The amount of solar energy falling on the 

horizontal surface. 

2. The water demands. 

3. The Total Dynamic Head (TDH). 

4. Selecting a pump that will cover the water 

demand and the desired pressure. 

5. Sizing the PV capacity (kW) to power the 

required pump electric load. 

6. Estimating the system land requirements. 

7. Estimating the SWPS cost. 

The design sequence will be preceded as shown in 

Figure 6. 

 

 



Integrated Solar Power System for Greenhouses Irrigation Using Treated Surface Mixed Water, Delta, Egypt 

.._____________________________________________________________________________________________ 

________________________________________________ 

Egypt. J. Chem. 63, No. 10 (2020) 

 

4025 

  

4.2 Calculation of the water demand 
Calculating the water demand based on the total 

greenhouses water requirements that developed by the 

design section of the water irrigation network. 

4.3 Calculating the total dynamic head  

The Total Dynamic Head (TDH) is the sum of the total 

suction head, the friction head losses and the total 

delivery head. It is estimated from the design of the 

water irrigation network layout. 

4.4 Pump Selection  

Pump sizing can be calculated based on these factors: 

 Pump flow rate (m3 / day). 

 Pumping head (m). 

 Type of operation (centrifugal or positive 

displacement)  

 Water source (surface or submersible). 

 Different manufacturer’s available manuals. 

 
Figure (6): Design sequence of the solar water 

pumping system [21] 

4.5 Hydraulic Power 

The hydraulic Power, Ph, required to lift a volume of 

water over a total head, TDH is 

Ph =  ρw g TDH                   (1) 

Where               

ρw = Density of water (1000 kg/m3), 

g   = Acceleration due to gravity (9.81 m/s2), and 

Q  = Flow rate or volume of water lifted per second in 

m3/s. 

4.6 Estimating the system land requirements 

The size of the PV system in Wp for the peak load can 

be defined as [21] 

APV =  
EL

H ×ηpv×  ηinv×ηB × ηcc × Tc
                (2) 

Where 

Apv = total area of photovoltaic requirement (m2), 

EL  = Peak daily required electrical energy for the 

SWPS (Wh/day) 

H   = daily global irradiation (Wh/m2/d), 

ηpv,ηinv,ηB ,ηcc = efficiencies for photovoltaic, 

inverter, battery and charge controller, respectively, 

and 

Tc = Temperature correction factor of the PV module. 

 

4.7 Sizing the PV capacity (kW) 

The required photovoltaic modules power Ppv (W), to 

meet the electric load demand can be estimated as 

follows 

Ppv = APV  × Hsc × ηPV                 (3) 

Where 

Hsc =Standard solar irradiation, 1,000 W/m2. 

 

5. Results and discussion 

Table 1 represents the water quality of El-Sheikha 

Canal, Baltim; Kafr El-Sheikh; North Delta; Egypt 

which considered the main water irrigation source. 

Results showed that the water contains pollutants in 

the form of organic matters and detectable amounts of 

suspended solids. These are the main cause of 

restricted water flow as a result of nozzles blocking in 

the water droppers. Consequently, in order to keep 

continuous and regular water flow, a treatment stage 

has to be carried out for the raw feeding water prior 

distribution step. 

5.1 Canal water treatment 

Treatment of raw water including three pillars: 

chemical treatment, contamination control, and water 

pumping station. The first scenario; chemical 

treatment includes two stages; coarse suspended solids 

removal followed by fine and colloidal matters 

removal. In this stage and due to the presence of coarse 

suspended solids from agricultural waste, dead 

animals, plastic bags and other materials; a pre-

treatment including multistage screen has to be used to 

remove this type of suspended solids. In the second 

stage and due to the presence of fine and colloidal 

matters that form bio-film and block the irrigation 

nozzles; these types of pollutants have to be removed 

via chemical treatment process. So, a treatability study 

was carried out using different coagulants like lime, 

ferric chloride, aluminium sulphate, poly-aluminium 

chloride, separately or in combination. Filtration step; 

the chemically treated water has to go throw settling 

tank combined with lamella unit in order to get rid the 

chemically formed sludge that is frequently 

discharged according to its level and quantity. The 

drained sludge has to be dried by natural drying bed or 

via simple solar drier. Disinfection of the chemically 

treated water is being exposed to Ultraviolet cell (UV) 

with calculated retention time to destruct any residual 

microbial contaminants. Feeding reservoir; the finally 

treated water is being stored in a concrete tank with 

capacity ~ 600 m3. It is relevant to the water quantity 

needed to be used directly via the solar pumping 

system for about 2 days. The second scenario is water 

treatment and bacterial contamination control 

including water disinfection using chlorine water. It 



 E. M. Okashaa et.al. 

_____________________________________________________________________________________________________________ 

________________________________________________ 

Egypt. J. Chem. 63, No. 10 (2020) 

 

 

4026 

consists of dosing pump to be installed on the main 

feeding line of raw mixed water. The pre-chlorination 

dose has been adjusted via chlorine sensor. The 

chlorine is being stopped and operated according to the 

water flow rate and chlorine dose is to be calibrated 

with reference to organic and microbial loads. The 

chemical dosing unit consists of water feeding tank 

supported with chemicals dosing pump to feed and 

mix with the chosen coagulants at their optimal 

operating conditions. The flash mixing time is about 2 

minutes. Water clarifier; the chemically treated water 

has to be left for about 30 minutes as flocculating and 

settling time. Final collecting tank including lamella 

unit is used as buffer tank for treated water as a final 

stage. Pumping station will provide treated water for 

irrigation. The third scenario is surface water pumping 

stationwith 300 m3/h flow rate to feed the irrigation 

system with the required water. Booster Pump station 

that transfer the water from buffer tank to the sand 

filter, and it will run automatically through a 

programmable logic controller (PLC). Sand filter with 

300 m3/h flow rate is operated to remove any residual 

impurities from the water. Activated carbon unit with 

30 m3/h as final stage was setup to remove residual 

chlorine, color, and organics from the water to be used 

for organic farming. Reverse osmosis (RO) unit with 

180 m3/h in 3 Skids x 60 m3/h as final product which 

include Micron Filter 3 units’ X 96 m3/h, and cartridge 

filter unit to remove fine impurities from water before 

RO membranes to increase life time of membranes. 

Chemical dosing unit for anti-scaling, and de-

chlorination before RO unit to protect the membranes, 

and increase the life time of RO membranes. It 

includes 2 housing X 3 units = 6 housing high pressure 

pump unit 220 m3/h to feed the RO membranes with 

the required flow, which include 9 Pumps (3 pumps 

for each RO skid). A complete control system was 

setup including pressure transducer and to keep the 

operation pressure at the required value to control 

startup & stop of the pumps. Also, frequency inverter 

control, is working to keep constant pressure for the 

plant. It includes manual butterfly valves before and 

after each pump Stop Valves.Install Check valvesat 

outlet of every pump. Operation: fully automated 

pressure gauge for outlet by PLC, Pressure gauges. All 

pipes and fittings for inlet and outlet of piping network 

are designed to be stainless steel 316L.  

5.2 solar water pumping system 

After estimating the total area of PV panels (m2), the 

number of total modules (Nm) can be determined 

based on the commercially available area of a single 

PV panel. The number of modules can be defined as 

follows 

 

Nm =
PPV

Pm 
             (4) 

Where 

Pm is the power of the single module (W). 

 

Based on the water demand of the irrigation system 

network for the 46 greenhouses and the total dynamic 

head, it is found that hydraulic system needs two 

pumps (one in duty and one standby) of 20 kW each 

and for the water treatment plant, the hydraulic system 

needs two pumps to pump the water from the treatment 

plant to the water basin storage tank (one in duty and 

one standby) of 15 kW each.  Using equations 4 and 5 

to calculate the PV modules area and peak power in 

kW. If the commercially available PV module power 

is 300 W, it is found that the PV system needs a power 

of 36 kW with 205 m2 PV modules area and 120 PV 

modules for the irrigation network and a power of 27 

kW with 150 m2 PV modules area and 90 PV modules 

for the water treatment plant respectively.  

 

6. Conclusions 

The study recommended that a new organization 

should be established such as Egyptian Greenhouse 

Horticulture Association (EGHA) or National 

Greenhouse Manufacturers Association (NGMA) for 

Legislation, operation and management of the 

greenhouses in Egypt through ministry of agricultures. 

The studied model provides irrigation technique that 

leads to decrease the irrigation water amount used in 

cultivation by 20-25% and significant energy saving in 

greenhouses systems, it also contributed to support the 

food security, and improved the quality and quantity 

of the products to compete in national and 

international markets which increase the total revenue 

for farmers from 5-8 times. From the current 

comprehensive study, some concluded remarks can be 

listed below: 

1- A complete irrigation system to cover the water 

demand for irrigating of 46 greenhouses in the 

selected area in 5 Feddans is considered as a pilot 

guide for small farmers and young graduates whom 

are interesting in agricultural projects in Egypt to 

optimize the benefits from soil and water units, and 

to improve the product quality.  

2- Producing a full assessment of the raw water to 

treat the mixed water through the water treatment 

plant that provided a model to utilize the treated 

water for irrigation to save water. 

3- Using solar energy for water irrigation has a 

positive impact in the environment and save fuel as 

it considered a clean source of energy. 

4-  The solar PV system can be installed above the 

water basin storage tank to minimize the land 

requirement of the PV system and minimize the 

rate of evaporation from the water basin storage 

tank. 



Integrated Solar Power System for Greenhouses Irrigation Using Treated Surface Mixed Water, Delta, Egypt 

.._____________________________________________________________________________________________ 

________________________________________________ 

Egypt. J. Chem. 63, No. 10 (2020) 

 

4027 

5- It is concluded that the integrated system for the 

current model is representing the ideal scenario for 

greenhouse plantation using treated surface mixed 

water and utilizing solar energy for power 

generation 

 

References  

[1] Babaghayou, M.I., Mourad, I.A., Vicente 

Lorenzo S.F., Sebaa C.M., Anisotropy 

evolution of low density polyethylene 

greenhouse covering films during their service 

life, Polymer Testing Volume 66, April 2018, 

Pages 146-154, ELSEVIER, (2018) . 

[2] El-Awady M.H., Marzouk N.M., Bakry B.A., 

Abdel-Rahman H.M., Kenawy A. “Treated 

wastewater impact on rural green farm life cycle, 

Egypt”, EJChem. Vol. 60, No.6, pp. 965 – 975, 

(2017) 

[3] El-Gayar S., Negm, A., Abdrabbo M., 

Greenhouse Operation and Management in 

Egypt, Conventional Water Resources and 

Agriculture in Egypt. The Handbook of 

Environmental Chemistry, vol 74. Springer, 

Cham, (2018) 

[4] El-Awady M.H., El-Ghetany H.H., Abdellatif 

M., “Experimental Investigation of an Integrated 

Solar Green House for Water Desalination, 

Plantation and Wastewater Treatment in Remote 

Arid Egyptian Communities”, Energy Procedia, 

TMREES14, 50; 520 – 527, (2014) 

[5] Fath H.E. Desalination and Greenhouses, 

Unconventional Water Resources and 

Agriculture in Egypt. The Handbook of 

Environmental Chemistry, vol 75. Springer, 

Cham, (2017) 

[6] El-Awady M.H, Hamza S. M., Soliman A. A., 

“Optimal coagulation/flocculation process for 

water treatment plants located on Damietta 

Branch of River Nile, Egypt”. International J. of 

Technology Enhancement and Emerging 

Engineering Research, Vol. 3, ISSUE 10 71 

ISSN 2347-4289, (2015) 

[7] El-Awady M.H, Ahmed, M.A & Dahaba A. A. 

“Sulfate reduction and heavy metals removal 

from industrial wastewater via advanced 

calcium-aluminum precipitation method, Egypt. 

J. Chem, Volume 63, Issue 5, 1910-2145, (2019) 

[8] Elsharawy, M., Galal, K., & Stathopoulos, T., 

Design wind loads including torsion for 

rectangular buildings with horizontal aspect ratio 

of 1.6. Journal of Structural Engineering, 140(4), 

06013006, (2013) 

 [9] Darouich, H. M., Pedras, C. M. G., Goncalves, 

J.M., and Pereira, L.S., Drip vs. surface 

irrigation: a comparison focusing on water 

saving and economic returns using multi-criteria 

analysis applied to cotton, Bio Syst. Eng., , vol. 

122, pp. 74–90, (2014) 

[10] Onur D., Mert O., Hakki O., Unver, Z. O., 

Design and development of a low-cost solar 

powered drip irrigation system using Systems 

Modelling Language, Journal of Cleaner 

Production 102, 529-544, (2015). 

[11] Foster R, Majid G., Cota A., A test book of solar 

energy. Renew Energy Environ  

[accessed 07.06.14],www.amazon.com/Solar-

Energy-Renewable-Environment. (2014) 

[12] Rohit K.B., Karve G., Khatri M. Solar water 